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Certificate of analysis

i % SRS KA CAS 19567-78-3
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SPECIFICATION STANDARD RESULTS
PROPERTIES
AN AR N e
Appearance Reddish brown crystal Conforms
Ir 34.'3% 34. 31%
RV IS e PPN
Hot water dissolution |Completely disselved without H
. Conforms
test residue
il i s
AL >99; 9% e
purity Conforms
Ca =0. 005 <0. 001
K <0. 005 <0. 001
Fe <0. 005 <0. 001
Pt <0. 005 <0. 001
Pd <0. 005 <0. 001
Mg <0. 005 <0. 001
Rh <0. 005 <0. 001
Ru <0. 005 <0. 001
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Au <0. 005 <0. 001
Cr <0. 005 <0. 001
2n <0. 005 <0. 001
Al <0. 005 <0. 001
Si <0. 005 <0. 001
Pb <0. 005
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